

List of Medication to be used during the hospitalization of patients for the ANR treatment

Those are the average amounts per patient:

Oral

Naltrexone up to 125mg

Clonazepan (0.5 – 2mg) up to 4mg

Diazepam up to 20mg

Clonidine up to 6 tab (0.150mg)

Famotidine up to 40mg

Omeprazol up to 60mg

Vit C up to 3gr

I.V

Propofol 1% up to 8 times, 50cc + 8 times 20cc

Midazolan up to 5mg

Vit C up to 2gr

I.M

B Complex 1 Amp

SC

Octreotide 100mcg/ml – 1 Amp